

Notified Body No. 1121

EUROPEAN COMMUNITY CERTIFICATE OF CONFORMITY

Issued in accordance with the

MARINE EQUIPMENT DIRECTIVE

Certificate No. 164.144/1121/WCL MED0421QA

This is to certify that in compliance with the Council Directive 2014/90/EU of 23 July 2014 on marine equipment and the Commission Implementing Regulation 2019/1397/EU of 6th August 2019, as amended, the product detailed below has been tested in accordance with the appropriate international instruments contained therein.

This certificate is issued to:

Gabriel A/S
Hjulmagervej 55
Post box 59
9000 Aalborg
Denmark

To certify also that a Surveyor representing Warringtonfire Testing and Certification Limited did at their request attend at the works of Gabriel A/S on 25th and 26th March 2013 and annually thereafter for the purpose of examining the production and factory production control systems for this product.

Product Description - Upholstery
Product Type - Upholstery Fabric (Item No. MED/3.20)
Reference No. - Wool / Polyamide fabrics – “Crisp”, “Crisscross”, “Fame”, “Fame Hybrid”, “Luna”, “Luna Fleur”, “Note”, “Select”
Modules used - (D)

The particulars of which are given on this certificate, to verify compliance with the requirements of the International Convention for the Safety of Life at Sea (SOLAS) 1974 Regulation II-2/3, II-2/5, II-2/9 and X/3.

This equipment is covered by the scope of the “Agreement between the European Community and the United States of America on Mutual Recognition of Certificates of Conformity for Marine Equipment signed February 27th, 2004 and amended by Decision No.1/2018 dated February 18th, 2019. The manufacturer is allowed to affix the U.S. Coast Guard approval number 164.144/1121/WCLMED0421.



P Duggan
Manager
Warringtonfire
Holmesfield Road
Warrington WA1 2DS

Date of Original issue 13th March 2014
Certificate revised & re-issued on: 1st May 2015, 30th January 2019
Date of Renewal: 12th February 2020
This certificate is valid until 31st December 2020

EC Distinguishing No. 1121

Certificate No. 164.144/1121/WCL MED0421QA

Description of Product as Prototype Tested:

The product is constructed as described in the test reports referenced in the following certificate.

EC Type-Examination Certificate No.	Notified Body	Date of Issue
164.144/1121/WCL MED0421TE	Warringtonfire Testing and Certification Limited	13/04/14 Revised and re-issued on 01/05/15, 10/1/19 & Date of Renewal: 12/02/20

Regulation No	Testing Standard	Result	Report and Date
II-2/3, II-2/5, II-2/9 and X/3.	IMO Resolution MSC.61(67) Annex 1, Part 8 IMO Resolution MSC.307(88) Annex 1, Part 8	Pass	Warringtonfire reports WF 304252, WF 183630, WF 338511 West Yorkshire Testing Services Reports 61098, 68489, 68490, 101572-02

Marking & Identification affixed to the product:

Manufacturer Name	Gabriel A/S
Manufacturer Address	Hjulgagervej 55, Post box 59, 9000 Aalborg, Denmark
Product Reference	Wool / Polyamide fabrics – "Crisp", "Crisscross", "Fame", "Fame Hybrid", "Luna", "Luna Fleur", "Note", "Select"
Approved Authority	Warringtonfire Testing and Certification Limited

Warringtonfire Testing and Certification Limited
Holmesfield Road
Warrington WA1 2DS

Warringtonfire Testing and Certification Limited
EC Distinguishing No. 1121